
 1 

BIOLOGICAL TREATMENT ALTERNATIVES 
EVALUATION 

~ REQUEST FOR QUALIFICATIONS ~ 
 
The Metropolitan Sewerage District of Buncombe County, North Carolina (MSD) is soliciting 
Statements of Qualifications for Professional Engineering Services associated with the 
Biological Treatment Alternatives Evaluation.  The study shall evaluate the existing biological 
treatment process and available footprint, and alternative technologies suitable for meeting future 
effluent goals per MSD’s National Pollutant Discharge Elimination System (NPDES) permit.       
 
General Background of Project 
 
In 1967, MSD’s French Broad River Water Reclamation Facility (WRF) was placed into service 
with a capacity of 25mgd.  Originally an activated sludge facility, the biological treatment 
process was converted to Rotating Biological Contactors (RBCs) in 1988.  The RBCs were 
retrofitted into the existing primary and secondary clarifier basins and activated sludge aeration 
tanks.  In the same footprint, the 25mgd activated sludge plant was expanded to 40mgd using 
RBC technology.  Today, the 40mgd WRF consists of the following treatment processes: coarse 
(1/2”) and fine (1/4”) screening, grit removal via forced vortex, high-rate chemically-enhanced 
primary clarification, biological treatment via RBCs, secondary clarification, cloth media disk 
filtration, and disinfection/dechlorination.  Solids generated in the liquid train are thickened, 
dewatered via belt filter presses, and pumped into MSD’s fluidizing bed incinerator (FBI).   
 
The RBCs have performed well over the past 34 years, consistently achieving MSD’s CBOD5 
discharge limitations (25.0 mg/L monthly avg., 40.0 mg/L weekly avg.).  However, due to their 
age, condition, and obsolescence, as well as future regulatory requirements, the biological 
treatment process will be replaced with new technology capable of meeting ammonia limits and 
other anticipated nutrient limits.   
 
In 2011, MSD’s NPDES permit renewal required the WRF to submit an Ammonia Reduction 
Evaluation to the North Carolina Division of Water Resources (NCDWR) within 4.5 years of the 
permit effective date of April 1, 2011.  The evaluation was to include the feasibility and costs for 
reducing ammonia-nitrogen by (1) optimizing the existing plant with operational improvements, 
and (2) upgrading the plant to meet a set of defined ammonia limits in summer and winter.   
 



 2 

The evaluation’s recommended initial improvements included replacing failed/idle RBC units, 
reducing grit and solids accumulation in the RBCs, reducing organic loading to the RBCs, and 
managing wet weather flows into the WRF.  These recommendations would help optimize the 
RBC system, providing an appropriate treatment foundation for upgrading biological treatment.  
The evaluation also included the assessment of feasible treatment alternatives capable of meeting 
the ammonia reduction targets mentioned above.  The short-listed alternatives included Activated 
Sludge, Moving Bed Biofilm Reactor (MBBR), Integrated Fixed Film Activated Sludge (IFAS), 
and Membrane Bioreactor (MBR).     
 
NCDWR reviewed the recommendations of the Ammonia Reduction Evaluation and understood 
that the initial phases to address existing treatment challenges would be costly, complex, and 
require time to design, construct, and initiate operation.  NCDWR developed a compliance 
schedule that included phased projects and milestone completion dates, culminating with the 
compliance of ammonia-nitrogen effluent limits by October 1, 2030.  This compliance schedule 
is included in MSD’s 2018 NPDES permit and consists of annual interim progress reports.  The 
permit also includes the ammonia discharge limits defined below: 
 

NH3-N (April 1 – October 31)  
o 14.0 mg/L (monthly average)  
o 35.0 mg/L (weekly average) 

 
NH3-N (November 1 – March 31) 

o  31.7 mg/L (monthly average) 
o  35.0 mg/L (weekly average) 

 
Compliance schedule milestones and requirements were readily achieved through 2021; 
however, inconsistent and inefficient operation of the new High Rate Primary Treatment (HRPT) 
process has delayed the 2-year performance testing defined in the permit schedule (completion 
date December 31, 2023).  Due to these unforeseen difficulties, MSD requested a 5-year 
extension to the 2030 compliance deadline during its 2022 NPDES permit renewal process.  To 
date, this request has not been accepted and MSD is moving forward based on the original 
compliance schedule.  Accordingly, this Biological Treatment Alternatives Evaluation shall be 
submitted to NCDEQ by December 31, 2024 and is to include a selected treatment technology, 
design and construction timeline, and specific steps to be taken to achieve the ammonia-nitrogen 
limits.   
   



 3 

Implementation of Initial Treatment Improvements 
 
As mentioned above, the Ammonia Reduction Evaluation (completed in April 2015) described 
various treatment challenges that impacted performance in the RBC process.  Addressing these 
issues was critical to improving biological treatment and recognizing the nitrification potential in 
the RBC process.  Descriptions of the initial treatment improvements are below. 
 
Out of Service RBCs 
In 2014, thirty-eight (38) of the 152 RBC units were inoperable, removed, or had broken shafts 
and were not turning.  Without these units in service, the total RBC surface area available for 
biological treatment was greatly reduced.  MSD underwent an intensive search for replacement 
RBC units and by 2017 all inoperable units had been replaced.  Since that time, additional units 
have failed and currently 11 units are inoperable with no replacement units in storage.     
 
Grit/Solids Accumulation in RBCs 
Poor grit removal and lack of primary clarification resulted in the collection of solids and grit 
throughout downstream processes.  Settled solids in the RBC basins reduce residence time in the 
biological process while accumulating solids in the interstices of the RBC units increases 
operating weight and loads on the shafts, leading to failure.  Additionally, solids and grit increase 
organic loading to the biological process.  Because nitrification does not occur until most of the 
organic load has been oxidized, increased solids and grit loading reduces the likelihood of 
nitrification occurring in the RBC process.   
 
Two major projects have been completed since 2015 which significantly reduce solids and grit 
loading.  The first was the Plant Headworks Improvements project, placed online in 2019.  This 
project included the replacement of existing ¾” bar screens with ½” bar screens, installation of 
new ¼” fine screens, and new vortex grit removal system.  The project has helped reduce solids 
and grit loading into the biological process.  Headworks performance testing was one of the 
initial phases of the Ammonia Schedule of Compliance and was completed in 2020.     
 
The second major project was the installation of a chemically-enhanced, high-rate primary 
clarification process, referred to as the “HRPT”.  Installation was completed in accordance with 
the Ammonia Schedule of Compliance (by December 31, 2021); however, operation of the 
HRPT facility remains sporadic due to unanticipated difficulties (i.e. loss of sand ballast during 
operation).  When the process is running, the facility removes >80% TSS and >60% particulate 



 4 

BOD.  Higher levels of treatment are possible with increased coagulant and polymer doses but 
the goal of the HRPT is to balance TSS removal rates while maintaining sufficient primary 
effluent ortho-P and CBOD to support downstream biological processes and enable the RBCs to 
achieve nitrification.       
 
MSD continues to work with the HRPT vendor to come up with a permanent operational strategy 
that replicates the successful results achieved in the 2014 pilot study, and one that meets the 
specified design effluent parameters.  It is worth noting that sludge production from the HRPT is 
greater than originally anticipated and outpaces the permitted burn rate of MSD’s FBI.  As a 
result, the HRPT system must be shut down periodically to effectively manage sludge inventory.  
When that occurs, influent quality to the biological system reverts to a pre-HRPT condition with 
high solids and organic loading.  Until the HRPT operation becomes more consistent, the 
influent quality to the biological system will remain erratic.          
 
Wet Weather Flows 
Surge/flow equalization was recommended as a management strategy for trimming peak flows 
during wet weather operations and reducing adverse treatment process impacts such as loss of 
RBC biofilm and nitrifier washout.  As part of the Plant Headworks Improvements, two (2) out-
of-service anaerobic sludge digester tanks were converted into flow equalization storage.  The 
tanks have a combined volume of 4.2 MG and are used to mitigate flows into the plant that 
exceed 65mgd, the design treatment capacity of the RBCs and other downstream processes.  The 
tanks have been used approximately 6 times since 2019 and have proven successful in managing 
wet weather peaks and stabilizing flow through the WRF.     
 
Existing Biological Treatment  
 
MSD’s WRF is said to be the largest RBC facility in the world with 152 treatment units.  Each 
unit is 20ft. long x 10ft. diameter and provides approximately 2.5 acres of surface area for 
biofilm growth.  RBC influent is normally conveyed from the HRPT process; however, a 
diversion structure upstream of the HRPT allows for bypass of the facility and direct discharge 
of de-gritted wastewater into the influent channel of RBC Basin No. 1.  The RBC system is made 
up of three sequential basins and four parallel treatment trains in each basin.  The RBC tankage 
was built as part of the original activated sludge plant in 1967 and was reconfigured into an RBC 
plant in 1988.  This included filling the bottom of the basins with crushed stone and installing 
“false” floors to accommodate the shallow RBC treatment.  The Biological Treatment 



 5 

Alternatives Evaluation shall consider the removal of the false floors to regain original depth and 
treatment volume for alternative processes.     
 
A combination of aluminum and stainless steel slide gates route flow through the RBC system 
and allow any train in any basin to be isolated and drained.  Basin No. 1 has aluminum gates that 
were installed in 1988 and appear to be in good condition.  MSD initiated a project earlier this 
year to replace the gates in Basins 2 and 3 with stainless steel gates.  This project is anticipated to 
be completed in the summer of 2023.  The ability to isolate flow for a phased biological upgrade 
will be critical to maintenance of plant operations.      
 
The RBCs are air-driven and are actuated by submerged air piping underneath each RBC.  Air is 
supplied to a combination of ductile iron and stainless steel air headers from five (5) 450 HP 
blowers, each supplying approximately 10,000cfm.     
 
RBC effluent is conveyed to the intermediate clarifiers for settling and capture of waste solids 
from the RBC process.  An intermediate pump station conveys RBC effluent from the end of 
RBC Basin No. 3 to the intermediate clarifiers.  The pumps are required because the intermediate 
clarifier surface water elevation is approximately 10 feet higher than the RBC surface water 
elevation.  The biological treatment upgrade shall be designed to eliminate the need for 
intermediate pumping.  Upstream processes (i.e. Headworks and HRPT) were designed and 
constructed with this in mind and increased the hydraulic grade line at the head of the WRF.   
 
Special Project Considerations   
 
Small Footprint and Capacity Expansion.  The WRF site is constrained on all sides and cannot 
easily be expanded without major rock removal.  Rock encompasses the north and east sides of 
the plant.  Riverside Dr. (NC 251) and the French Broad River lie to the west, and a Duke 